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Attn: Quality Assurance
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CUSTOMER P.O. CUSTOMER PART QUANTITY COILS LADING NO SHIPMENT DATE
STOCK PIQ1018130-03 6,685 |bs 2 00032813 08/07/2008
SPECIFICATION P1Q1010135-07
13.50mm (0.5315") 1010 1Q, Clean/Coat, Clean/Phos/Lube, Pioneer Polymers Inc., NOT APPLICABLE
CERTIFICATION REQUIREMENTS
Chemical (value of 9 = n/a)
C Mn P Si Cu Ni Cr Mo Sn Al
.0900 .3500 .0100 .0170 ,2000 .2000 .0900 .0700 .0190 ,0130 ,0050
B v N
,0000 .0000 .0087
Dimensional
TEST UNITS HIGH Low AVERAGE
Diameter (inch) in .532 530 0.531
Mechanical - Tag Detail
DIAs UTS=s
00312327 .530 62103
00312328 .532 61628
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bar supplier. This test report cannot be reproduced or distributed, except in full, without the written - - e g
permission of SIVACO Ontario.



